

TEST REPORT



CODIMEX 40 – 100 cm

Test number 3695

OWNER OF TEST CERTIFICATE:

Codimex GmbH
P-01-493 Warschau

www.codimex.com.pl



Test Results and Evaluations



Calipers CODIMEX 40 – 100 cm

**Codimex GmbH; ul. Czerwonych Makow 12/33;
01-493 Warsaw-Poland**

Application field

Measuring round wood diameters

Test item	Test results	Evaluation
Readability	Graduated along side and on top Graduation: 0.5 cm, centimetre scale	+
Durability	Rigid beam and jaws	+
Operation	Well-designed handles, replaceable jaws	+
Calibration	National certification (PTB) Approval number 1.2 / 03.01	+

++ = very good + = good o = standard - = adequate - - = inadequate

Description:

Light alloy beam made of 25 x 15 x 1.5 mm-hollow profile with black lettering, graduation 0.5 cm; light alloy jaws bolted to plastic brackets.

	40 cm	60 cm	80 cm	100 cm
- Length	660 mm	860 mm	1060 mm	1270 mm
- Jaws	260 mm	330 mm	440 mm	540 mm
Weight	540 g	630 g	730 g	880 g

FPA approval **May 2008**

Forest technology test committee

Chief test engineer:

Dietmar Ruppert

ruppert@kwf-online.de

Kuratorium für Waldarbeit und Forsttechnik e.V.

Spremlberger Strasse 1; 64823 Gross-Umstadt

Tel 06078-785-0; Telefax: 06078/785-39

www.kwf-online.de